PARTS LIST

for

<>

Whislpdol

CORPORATION

ELECTRIC DRYER

MODEL
LE5650XMVY2
A W-White
FSp FOR CUSTOMER SATISFACTION ALWAYS USE
® FACTORY SPECIFICATION PARTS

Whil‘lpOOl CORPORATION

Benton Harbor, Michigan.

1-92 Litho in U.S.A. © 1992 WHIRLPOOL CORPORATION

®

Part No. 3393057



CABINET PARTS
For Model: LE5650XMW?2

A

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
3393057 2



CABINET PARTS
For Model: LES650XMW2

llus. Part llus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
1 690236 Wire, Ground 21 Upper Front 41 690261 Block, Terminal
(Motor) Panel Assembly 51 238088 Hinge, Top (2)
2 3393008 Screw, 10-16x1/2 693197 White 53 691366 Idler Pulley
3 688412 Clip, Harness 22 693995 Screw, 10-16 x 1/2 Assembly
Retainer 23 685203 Clip 54 3393008 Screw, 10-16 x 1/2
4 3393657 Restrainer, Belt 24 3389441 Catch, Door 56 3394651 Belt, Drive
5 690893 Cover, Terminal 27 694091 Screw 57 348780 Base, Motor
Block 28 348023 Hinge & Pin (2) 58 172455 Bolt, 5/16-18 x 3/4
6 279393 Terminal Block 29 3394083 Clip, Front 59 3389627 Pulley, 60 Hz.
Kit For Panel (2) 61 3388235 Switch (Use
Terminal Block 31 98997 Clip, Harness W/3391888 Motor)
7 346368 Panel, Rear 33 696144 Strike, Door 62 3391888 Motor Assembly
8 693994 Screw, Hex Washer 35 695656 Door, Rear 60 Hz.
Head (7) 36 Door Front 63 660658 Clamp, Motor (2)
9 691581 Clip, Door Switch 348205 White 343481 (Alt.)
10 347207 Switch, Door 37 Handle, Door 685441 (Alt.)
11 98129 Screw, 6-20 x 1-3/8 686711 White 67 685763 Seal, Door
16 3392100 Foot, Dryer (4) 38 349462 Seal & Bearing 87 697776 Screw, 10-32 x 1/2
17 690363 Locator, Top (2) Assembly (External Ground)
18 Cabinet 40 279318 Terminal, Brass
3394109 White & Tinned
19 98234 Clip, Ground (2) (Includes lllus. 6)

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

3

3393057



TOP AND CONSOLE PARTS
For Model: LE5650XMW?2

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

3393057



TOP AND CONSOLE PARTS

For Model: LE5650XMW?2

lllus. Part lllus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
1 358470 Panel, Rear 18 690292 Control Knob, 62 90015 Clip
Trveone | E OSSR
4 Cap, End (L.H. i ut, Push—-In
s75333 winte 21 3393910 (TG'Bn ﬁrzﬁssemb'y 71 343641 Screw, 10-16 X 1/2
5 355326 Screw, 8-18 (4) 29 339554 Screw, Tapping (2) 72 690853 Wire, Ground
6 Cap, End(R.H.) 30 98460 Nut, Push-In (2) 79 694720 Switch, Temperature
375337  White 39 660936 Switch, 81 346219 Button,

8 358473 Nut, Push-In (2) Push—-to-Start Push-to—Start
10 339392 Screen, Lint 346364 (Alt) 82 358472 Stop, Push-In (2)
11 Cover, Lint 692021 (Alt.) .

Screen 48 690200 Timer Knob 20?7,5 Wire,
688150  White 49 693994 Screw, Hex Washer plicing
12 339229 H!nge, R.H. Head (4) 120 Volt .
339230 Hinge, L.H. 50 693995 Screw, Hex Washer 299885 Wire,
13 688983 Screw, 8-18 x 5/8 Head (2) Splicing
14 358225 Screw,8-18x1(2) | 53 359708 Bracket, Control 240 Volt
16 Top 54 688350 Panel, Console
688479 White
17 3393989 Harness, Electric
Wiring
LITERATURE AND OPTIONAL PARTS
lllus. Part lllus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
LITERATURE PARTS OPTIONAL PARTS NOT INCLUDED
PAINTS

LIT3391427
LIT3391339

LIT3389444

LIT3393057

Guide, Dryer

Use & Care
Guide
Instructions,
Installation

List, Service Parts

PAINT, TOUCH-UP (1/20z.)

72017 White

PAINT, PRESSURIZED SPRAY

(13 0z.)

350930 White
350938 Primer, Gray
350941 Leveler (Thinner)

PAINT, BULK (1 qt.)

799344 White (Uncut)

Following May Be Purchased

DO-IT-YOURSELF
REPAIR MANUALS

LIT677813 Automatic Washer
(Belt Drive)

Dryer

Compactor
Dishwasher

Ice Maker

(In Refrigerator)

LIT677818
LIT677821
LIT677967
LIT677971

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

5

3393057



BULKHEAD PARTS
For Model: LE5650XMW?2

73
13
26

Illus. Part lllus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
1 694283 Lint Chute Assembly 13 343641 Screw, 10-16 x 1/2 43 339489 Shaft, R.H.
2 3390291 Thermostat, 14 695547 Box, Heater 44 3389901 Roller, Support
250 F (121 C) 15 3389946 Thermostat, Cut-Off | 46 348197 Washer, Support
3 686889 Pad, Cabinet 16 687128 Screw, 10-16 x 1/2 47 120377 Nut, 3/8-16
4 3388703 Washer, Support 17 660982 Element, Heater 48 685775 Bulkhead
5 90767 Screw, 8A x 3/8 693300 (Alt.) 62 3394508 Ring, Bearing
6 3392247 Pad, Blower 696579 (Alt.) 63 690372 Screw, 11-16 x 7/8
Housing 693062 (Alt.) 66 337449 Seal, Rear Drum
7 347139 Seal, Lint 19 3387134 Thermostat, 67 695584 Drum Assembly
Chute Internal-Bias 68 342847 Baffle, Drum
8 3392123 Seal, Blower 20 3392519 Thermal Fuse 69 348945 Bracket, Support
Shaft 23 279457 Wire Kit 70 90296 Clip
10 694089 Wheel, Blower (For Heater 73 339956 Seal
11 695081 Housing, Blower Element Wiring 74 696302 Shield, Exhaust
12 337272 Clip Harness Repair)
26 695239 Screw, 8-18 x 3/8
41 690997 Ring, Tri
42 347364 Shaft, L.H.

3393057

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

6



	CABINET
	TOP AND CONSOLE
	LITERATURE AND OPTIONAL
	BULKHEAD

